

PRODUCT-TYPE TEST



aitex
textile research institute
Plaza Emilio Sala 1 – 1º
E-03801 Alcoy (Alicante)

The applicant:

ELITIS, S.A.
2 BIS RUE JEAN RODIER
31400 TOULOUSE-FRANCIA

In compliance with the Regulation (UE) No. 305/2011 laying down harmonized conditions for the marketing of construction products, has performed reaction to fire type testing in:



aitex
textile research institute

Notified Testing Laboratory No. 0161

Document No. 16AN1439

Attending the set conditions for the CE marking detailed at Annex ZA of the harmonised product standard EN 15102:2007+A1:2011, the notified laboratory declares on its classification report No. 2016AN1439 that the decorative wall covering referenced as:

"MADAGASCAR VP 631 / VP 604"

has been tested according to the requirements described at product standard, achieving the EN 13501-1:2007 + A1:2009 classification

"B-s2,d0"

Product, tests and field of application details are stated on the annex A of this document.

Alcoy, July 13th 2016.

Raquel Munoz Gonzalez
CHIEF OF INNOVATION AREA

